STATE OF CALIFORNIA
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN FRANCISCO BAY REGION

ITEM:

SUBJECT:

CHRONOLOGY:

DISCUSSION:

RECOMMEND-
ATION:

FILE:

APPENDICES:

STAFF SUMMARY REPORT (John H. Madigan)
MEETING DATE: November 14, 2018

6A

Browning-Ferris Industries, Corinda Los Trancos (Ox Mountain)
Landfill, Half Moon Bay, San Mateo County —
Reissuance of NPDES Permit

May 2013 — NPDES Permit Reissued

This Revised Tentative Order (Appendix A) would reissue the NPDES permit
for the Corinda Los Trancos (Ox Mountain) Landfill, which is located about
three miles east of Half Moon Bay. Browning-Ferris Industries (BFI) owns
and operates the landfill, including an onsite groundwater collection and
[...]
21 The freshwater species may be substituted with marine species if:
(a) The salinity of the effluent is above 1 ppt greater than 95 percent of the time, or

(b) The ionic strength (TDS or conductivity) of the effluent at the test concentration used to determine compliance is documented to
be toxic to the test species.

Attachment E — MRP E-18



Browning-Ferris Industries Revised Tentative Order No. R2-2018-XXXX
Corinda Los Trancos (Ox Mountain) Landfill NPDES No. CA0029947

ATTACHMENT F - FACT SHEET

Contents

. Permit INFOIMALION . ......oiiiiieiie bbbttt sb bbb F-3
) DO o Tox | 1§V B 1T ox ] o] £ o] PP PPPR F-4
A.  Groundwater TreatMeNnt SYSIEM ... ..ccviiii et ae e e e sreenee e F-4

B.  Sedimentation BaSin.........oouiiiiiiiie it ae s F-5

C. Discharge Point No. 001 and ReCeIVING WALEIS .........cccuerueerieiieiesieseesieseesie e snee e see e F-5

D. Previous Requirements and Monitoring Data ..........ccoccviieriiiiiin e F-6

E.  ComplianCe SUMMAIY .......cciiiiiiiiie ittt a et e e ae e e sraesseenaesnaeees F-7

F.  Planned ChanQes ........ooiiiiiiiiieiieie sttt sttt be et sbeenbeeneesbeeee s F-9

I11.  Applicable Plans, Policies, and RegUIALIONS...........c.covieiiiieiieie e F-9
IV. Rationale For Effluent Limitations and Discharge Specifications ...........ccccovvviiiiiinnieniesieennns F-11
A. Discharge PronibitioNS .........ccooieiiiiiiiieie et sneenne s F-11

B. Shallow Water Discharge and Basin Plan Discharge Prohibition 1...........ccccoocviiiiiininne. F-12

C. Technology-Based Effluent LIMItatioNS ............cccoivereiiieiieeii e e e sie e see e F-13

1. SCOPE AN AULNOTILY ..o ettt es F-13

2. Effluent Limitations Derived from Effluent Limitations Guidelines.............cc.ccoovvvnee. F-14

3. Effluent Limitations Derived from Other GUIJANCE ..........cccceeviiiiiiinieseeee e F-15

4. Effluent Limitations Based 0n Basin PIan ... F-15

5. Factors Considered for Effluent Limits Established by Best Professional Judgment.....F-15

D. Water Quality-Based Effluent Limitations (WQBELS) .......ccccovvveieiieiiiie e F-17

1. SCOPE AN AULNOTILY ...ooiiiiiciieee et es F-17

2. Beneficial Uses and Water Quality Criteria and ObjectiVes ..........cccevvvieeieeiesieiieennnn F-17

3. Need for Water Quality-Based Effluent Limitations (Reasonable Potential Analysis) .. F-20

4. Water Quality-Based Effluent Limitations (WQBELS) .........cceoviiieiiiennsie e F-25

E. Discharge Requirement CONSIAEIAtIONS ..........cueiiriiriiniiiie e F-30

V. Rationale for Receiving Water LImitatioNS .........c.cccveiiiiieiieie e F-31
VI, RAtIONAIE FOIr PrOVISIONS. ... .cotiiiiitiiitieie sttt ettt ettt be e sreenteeneesre et F-31
Y -V o b U0 [ o 01V 5] o] ST P PP PRPRPO F-31

B. Monitoring and REPOIING ........coviiiiiiiiieiiee ettt b e sneens F-32

C.  SPECIAI PIrOVISIONS ....c.viiiiiiiieiieeie ettt et e ta e e et e e e e s e s aeenaeanaesteentenneesneenean F-32

1. REOPENET PrOVISIONS....c.uiiiiitieitieitestie e ee st ettt sttt ettt te s b beeseesbeebesneesbeetesneenes F-32

2. Effluent Characterization and REPOI..........ceiviieiiieie e F-32

3. Pollutant Minimization PrOQIam ..........ccoueiieiiaie ettt F-32

4. Bioassessment Monitoring REPOI .........cccvviieiiiieiieie e F-32

5. Corinda Los Trancos Creek Temperature StUAY .........ccoeveriiriniinnieniesee e F-33

VII. Rationale for Monitoring and Reporting Program (MRP) .........cccovveiiiieniieie e F-33
VL PUBIIC PArtICIPALION ...ttt sttt b et et e st sneene s F-35

Tables

Table F-1. Facility INTOrMatioN.........ccoiiiiiiie ettt aenneenns F-3
Table F-2. Previous Effluent Limitations and Monitoring Data...........cccocceverienieniiiie e F-6
Table F-3. Numeric Effluent Limitation VIoIationS ............ccooiiiiiiiiiine e F-7
Table F-4. Basin Plan BENeFiCIAl USES .........c.oiiiiiiiiiieiieie e F-10

Attachment F — Fact Sheet F-1



Browning-Ferris Industries Revised Tentative Order No. R2-2018-XXXX

Corinda Los Trancos (Ox Mountain) Landfill NPDES No. CA0029947
Table F-5. ELGs for Municipal Landfill DISCharges..........ccoooeieiiiiieiiiie e F-14
Table F-6. Factors Considered Pursuant to 40 C.F.R. section 125.3(d) .......cccecveveriieireieiieie e F-16
Table F-7. Reasonable Potential ANAIYSIS ........coiiiiiiieiiiie e F-21
Table F-8. WQBEL CalCUIAtIONS........c.cciiiiiiiiii ettt et sbe e sre e sba s snne e sbeesnneenreen F-29
Table F-9. Monitoring ReqUIrements SUMMAIY ..........ccooiriiiiiienieseenieeie e sreesee e sreenneas F-34

Attachment F — Fact Sheet F-2



Browning-Ferris Industries
Corinda Los Trancos (Ox Mountain) Landfill

ATTACHMENT F-FACT SHEET

Revised Tentative Order No. R2-2018-XXXX
NPDES No. CA0029947

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the
requirements of this Order. As described in section I1.B of this Order, the Regional Water Board
incorporates this Fact Sheet as findings supporting the issuance of this Order.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the facility:

Table F-1. Facility Information

WDID 2 417053002
CIWQS Place ID 215718
Discharger Browning-Ferris Industries

Facility Name

Corinda Los Trancos (Ox Mountain) Landfill

Facility Address

12310 San Mateo Road
Half Moon Bay, CA 94019
San Mateo County

Facility Contact, Title, Phone

Agustin Moreno, Division Manager, (650) 713-3620

Authorized Person to Sign and Submit Reports

Lochlin Caffey, Environmental Manager, (925) 890-6504

Mailing Address

12310 San Mateo Road, Half Moon Bay, CA 94019

Billing Address

Same as Mailing Address

Facility Type

Class 111 Solid Waste Disposal Site

Major or Minor Facility Minor

Threat to Water Quality 1

Complexity B

Pretreatment Program No

Reclamation Requirements No

Facility Permitted Flow 115,200 Gallons per Day (gpd)
Facility Design Flow 115,200 gpd

Watershed

San Mateo Coastal Basin

Receiving Water

Corinda Los Trancos Creek

Receiving Water Type

Freshwater

A. Browning-Ferris Industries (Discharger) owns the Corinda Los Trancos (Ox Mountain) Landfill
(Facility), which discharges treated groundwater to Corinda Los Trancos Creek, a tributary to

Pilarcitos Creek.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal
and State laws, regulations, plans, or policies are held to be equivalent to references to the

Discharger herein.

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System (NPDES)
Permit No. CA0029947. The Discharger was previously subject to Order No. R2-2013-0012
(previous order). The Discharger filed a Report of Waste Discharge and applied for reissuance of its
Waste Discharge Requirements (WDRs) and NPDES permit on December 18, 2017.

Attachment F — Fact Sheet

F-3




Browning-Ferris Industries Revised Tentative Order No. R2-2018-XXXX
Corinda Los Trancos (Ox Mountain) Landfill NPDES No. CA0029947

The Discharger is authorized to discharge subject to WDRs in this Order at the discharge location
described in Table 2 of this Order. Regulations at 40 C.F.R. section 122.46 limit the duration of
NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this Order limits
the effective period for the discharge authorization. Pursuant to California Code of Regulations
(CCR), title 23, section 2235.4, the terms and conditions of an expired permit are automatically
continued pending reissuance of the permit if the Discharger complies with all requirements for
continuation of expired permits. (See 40 C.F.R 8 122.6(d).)

C. When applicable, State law requires dischargers to file a petition with the State Water Board,
Division of Water Rights, and receive approval for any change in the point of discharge, place of
use, or purpose of use of treated wastewater that decreases the flow in any portion of a
watercourse. The State Water Board retains separate jurisdictional authority to enforce such
requirements under Water Code section 1211. This is not an NPDES permit requirement.

I1. FACILITY DESCRIPTION

The Facility is a Class I1l municipal refuse disposal site located in Corinda Los Trancos Canyon,
approximately 3 miles east of Half Moon Bay. It has operated since 1976 and covers 2,870 acres,
with approximately 191 acres permitted for solid waste disposal. The Facility includes two solid
waste disposal sections, an old section and a new section. Only the new section is currently active.
The old section has no flexible membrane liner because it was constructed prior to the effective date
of Resource Conservation and Recovery Act Subtitle D and 40 C.F.R part 258 requirements. The
new section includes a flexible membrane liner, required for active municipal solid waste landfills as
of October 9, 1993.

Landfills of this type may generate several types of wastewater, including leachate, landfill gas
condensate, truck and equipment wash water, stormwater, and polluted groundwater. This Order
addresses only the discharge of extracted and treated naturally-occurring groundwater polluted by
infiltration within the landfill or by exposure to pollutants released from the landfill liner system.

A. Groundwater Treatment System

An underdrain system collects groundwater from beneath the old and new sections of the landfill
and directs it through a single influent line to a treatment system. The treatment system has a
design capacity of 115,200 gpm and consists of the following:

a 13,000-gallon holding tank for influent storage and equalization;

three bag filters in series;

two 5,000-pound granular activated carbon (GAC) vessels in series;

a sodium hydroxide injection system to control pH;

in-pipe air sparging to oxidize and promote precipitation of dissolved iron;
ultrafiltration to remove suspended solids;

breakpoint chlorination to remove ammonia; and

e dechlorination to remove residual chlorine.

The groundwater treatment system effluent flows to a sedimentation basin, which discharges to
Corinda Los Trancos Creek. According to the Discharger’s 2017 Annual Report, the treatment
system discharged an average of 55,000 gpd with a maximum flow of 105,000 gpd.

Attachment F — Fact Sheet F-4



Browning-Ferris Industries Revised Tentative Order No. R2-2018-XXXX
Corinda Los Trancos (Ox Mountain) Landfill NPDES No. CA0029947

B. Sedimentation Basin

The sedimentation basin has an operational capacity of approximately 3.0 million gallons, the
approximate volume at which the basin begins to discharge. In addition to treated effluent, the
sedimentation basin receives stormwater and road-wash water, which are regulated under State
Water Board Order 2014-0057-DWQ, General Permit for Storm Water Discharges Associated
with Industrial Activity (Industrial General Permit). The sedimentation basin is lined with low-
permeability soil and separated into an upper and lower section by a sheet-pile wall to improve
solids removal from stormwater; water flows by gravity from the upper to the lower section. In
November 2017, the Discharger improved its treatment plant by adding ultrafiltration and ceased
to rely on the sedimentation basin for removing solids from extracted groundwater. This Order
requires extracted groundwater to comply with its effluent limits before it reaches the
sedimentation basin. The sedimentation basin continues to provide residence time for treated
effluent and to contribute to treatment system reliability, as discussed in Fact Sheet section IV.B.

The sedimentation basin previously received the diverted flow of Corinda Los Trancos Creek;
however, in July 2012, the Discharger re-routed the diverted creek flow directly into the
sedimentation basin riser, bypassing the sedimentation basin. Thus, the sedimentation basin is
entirely separate from Corinda Los Trancos Creek. The sedimentation basin riser pipe (i.e.,
Discharge Point No. 001) and the receiving water (i.e., Corinda Los Trancos Creek) are
described in Fact Sheet section 11.C, below.

C. Discharge Point No. 001 and Receiving Waters

Corinda Los Trancos Creek is a perennial freshwater stream tributary to Pilarcitos Creek fed by a
spring above the landfill, which forms Corinda Los Trancos Creek’s headwaters. This flow is
diverted from its natural course (obstructed by the old landfill section) through a 6-inch high-
density polyethylene pipe directly to Discharge Point No. 001.

Discharge Point No. 001 is located at the inlet to the perforated riser pipe in the sedimentation
basin (effectively a drop inlet); water is discharged through it when the level in the sedimentation
basin reaches the riser pipe perforations. This riser pipe extends vertically down and connects at
a 90-degree angle to an approximately 72-inch diameter, 200-foot long culvert that terminates in
an outlet to the bed of Corinda Los Trancos Creek; the outlet is equipped with a weir for flow
measurement. Treated wastewater, stormwater, and road-wash water are discharged by gravity
through Discharge Point No. 001 and combine with the waters of Corinda Los Trancos Creek in
the culvert; the combined flow is discharged to the bed of Corinda Los Trancos Creek at the
culvert outlet.

The creek bed at the culvert outlet is initially a built-up concrete drainage structure extending
about 150 feet downstream from the weir before draining into a more natural watercourse.
Upgradient sources of water to Corinda Los Trancos Creek, other than the spring waters and
sedimentation basin discharge, are negligible during dry weather.

Attachment F — Fact Sheet F-5



Browning-Ferris Industries Revised Tentative Order No. R2-2018-XXXX
Corinda Los Trancos (Ox Mountain) Landfill NPDES No. CA0029947

D. Previous Requirements and Monitoring Data

The table below presents the previous order’s effluent limitations and representative monitoring
data from the previous order term:

Table F-2. Previous Effluent Limitations and Monitoring Data

S Monitoring Data
Effluent Limitations (12/2013 - 01/2018)
P t Unit . i i
arameter nits Monthly Daily nghﬁt nghlest
Average Maximum Monthly .Da' Y
Average Discharge

Biochemical Oxygen Demand,
5-day @ 20°C (BODs) mg/L 37 140 37 37
Total Suspended Solids (TSS) mg/L 27 88 152 590
Oil and Grease mg/L 10 20 2.1 2.1
Settleable Matter ml/l-hr 0.1 0.2 <0.10 <0.10
pH standard units 6.5-85 6.7-8.2M
Lead, Total pa/L 1.7 35 7.5 9.6
Mercury, Total pg/L 0.013 0.041 0.045 0.045
Selenium, Total pa/L 3.1 9.1 0.66 DNQ 0.66 DNQ
Zinc, Total ug/L 110 200 14 14
Cyanide, Total pa/L 4.3 5.2 11 11
Benzene ug/L 1.0 1.0
Phenol pg/L 15 26 66 DNQ 66 DNQ
Vinyl Chloride ug/L 0.50 0.35 0.35
Total Ammonia mg/L as N 16 44 7.8 33
Acute Toxicity % survival [l 95 [ 90
Chronic Toxicity TUC B3] <1.0 <1.0
Abbreviations:
°C = degrees Celsius
DNQ = detected, but not quantified
mg/L = milligrams per liter
mg/L as N = milligrams per liter as nitrogen
ml/l-hr = milliliters per liters per hour
pa/L = micrograms per liter
Footnotes:

(11 Range of lowest and highest pH values.

(21 Section VII of the previous order states “the Discharger shall be deemed out of compliance with effluent limitations if the
concentration of the priority pollutant in the monitoring sample is greater than the effluent limitation and greater than or equal to the
Reporting Level.” DNQ results are not greater than or equal to the Reporting Level, thus are not violations. Furthermore, the
analytical method used for this result, U.S. EPA Method 420.1, measures phenolic compounds, not specifically phenol; therefore,
this result may not represent the phenol concentration. All analytical results for phenol using U.S. EPA Method 8270, which
measures phenol, were non-detect.

Limits were a 3-sample median value of not less than 90 percent survival and a single-sample value of not less than 70 percent
survival.

41 The lowest percent survival reported was 90 percent on November 30, 2015; the lowest 3-sample median reported was 95 percent
on December 12, 2012, and December 4, 2017.

31 The chronic toxicity limit was a narrative limit: “The discharge from Discharge Point 001 shall not contain chronic toxicity at a